
 

 

 

 

 

 

 

Covering Letter 

 

 

 

 

 

 

 

 

 



KALLAPPANNA AWADE JAWAHAR SHETKARI SAHAKARI SAKHAR KARKHAI{A LTD.,
Hupari-Yalgu d 41 6 203, Tal. : Hatkanangale, Dist. : Kolhapur (Maharashtra)

Phone (0230) 2450402to 06 E-mail : kprjsssk@gmail.com Website : www.kallappannaawadejawaharsssk.com

Ref. No. MFG/ ETP / 6 g9o 12024 Date: - 111112024

To,
The Regional Officer,
MoEFGC; Western Region (WCZ),
Ground Floor, East Wing,
New Secretariat Building,
Civil Lines,
Nagpur - 440001.

Sub: Submission of Six Monthly Environment Compliance report
for period April2024 to September 2024 w.r.t Co-gen Unit
of 28.5 MW - Kallappanna Awade Jawahar Shetkari
Sahakari Sakhar Karkhana Ltd.,Hupari-Yalgud, Tal.:
[...]
1 Alternator Front Bearing Temp. 85 0C. 95 0C. 
2 Alternator Rear Bearing Temp. 85 0C. 95 0C. 
3 Alternator Winding Temp. (U1) 125 0C. 130 0C. 
4 Alternator Winding Temp. (V1) 125 0C. 130 0C. 
5 Alternator Winding Temp. (W1) 125 0C. 130 0C. 
6 Alternator Winding Temp. (U2) 125 0C. 130 0C. 
7 Alternator Winding Temp. (V2) 125 0C. 130 0C. 
8 Alternator Winding Temp. (W2) 125 0C. 130 0C. 
9 Inlet air Temp.-1 (Not Trip) 50 0C. 55 0C. 

10 Outlet air Temp.-1 (Not Trip) 80 0C. 85 0C. 
11 Inlet air Temp.-2 (Not Trip) 50 0C. 55 0C. 
12 Outlet air Temp.-2 (Not Trip) 80 0C. 85 0C. 
13 Alternator Core-1 Temp. 125 0C. 130 0C. 
14 Alternator Core-2 Temp. 125 0C. 130 0C. 
15 Alternator Core-3 Temp. 125 0C. 130 0C. 
16 Exciter Field Temp. 125 0C. 130 0C. 

CEP Interlock System:- 
1) Condensate discharge header pressure  less than 3.5 kg/cm2  then CEP auto start.
2) Hotwell level Greater  84.40% then auto start.
3) Hotwell level less than 20% then CEP Pump tripped.

Barring Gear Motor Interlock System:- 
1) Lube oil pressure greater than 1.95 kg/cm2 then barring gear motor start permissive.
2) Turbine RPM less than 250 RPM then barring gear motor start permissive.
3) EOP ready or HOT level greater than 94% barring gear motor start permissive.

258



4) Turbine speed greater than 350 RPM then barring gear motor auto stopped.

Hood Spray Valve Interlock System:- 
1) Exhaust temperature greater than 80 0 C then auto open valve.
2) Exhaust temperature less than 55 0 C then auto close valve.
3) Hood spray valve continuously 1 hr open then auto valve closed.

Vacuum  Breaker Valve Interlock System:- 
1) Lube oil header pressure less 1.95  kg/cm2  then auto open.
2) Generator differential relay operated than auto open.
3) Turbine rotor axial movement hi hi.
4) Turbine RPM less than 70% then open.

Turbine Extraction QCNRV Interlock System:- 
1) Active Power  greater than 6.6 MW then valve open permissive.
2) Active Power less than 5.5 MW then valve auto closed.
3) Turbine Trip then valve auto closed.

Turbine Bleed QCNRV (MP Process) Interlock System:- 
1) TG inlet Steam flow greater than 40 TPH then open permissive.
2) TG inlet Steam flow less than 35 TPH then valve auto closed.
3) Turbine Trip then valve auto closed.

Wonder Bleed Control Valve 101 Interlock System:- 
1) TG Steam Flow greater than 40 TPH then valve open permissive.
2) TG Steam Flow less than 35 TPH then valve auto closed.
3) TG Steam Flow greater than 65 TPH then valve auto closed slowly and wonder valve 102

slowly simultaneously opened.
4) Turbine Trip then valve auto closed.

Wonder Bleed Control Valve 102 Interlock System:- 
1) TG Steam Flow greater than 65 TPH then valve open permissive.
2) TG Steam Flow less than 60 TPH then valve auto closed.
3) TG Steam Flow greater than 60 TPH then valve auto closed slowly and wonder valve 101

slowly simultaneously opened.
4) Turbine Trip then valve auto closed.

259

Turbine Bleed QCNRV (HP Heater ) Interlock System:- 
1) TG inlet Steam flow greater than 40 TPH then open permissive.
2) TG inlet Steam flow less than 35 TPH then valve auto closed.
3) Turbine Trip then valve auto closed.



Photographs of Health Care Facility

Equinox
Typewritten text
Annexure- II



























Photographs of firefighting arrangements 

Equinox
Typewritten text
Annexure- III
















Photographs of Mock Drill





2

Photographs of Mock Drills



BATCH TYP. CENTRIFUGAL MACHINE

GRADER

B
E

L
T

 C
O

N
.

C
H

O
P

P
E

R
 

L
E

V
E

L
E

R

 F
IB

R
IZ

E
R

TURBO ALTERNATOR SET.

C
R

A
N

E
 

BELT 

BELT CONVEYOR NO.2 

B
A

G
A

S
S

E
 E

L
E

V
A

T
O

R
 N

O
 -

 1
 

B
A

G
A

S
S

E
 E

L
E

V
A

T
O

R

N
O

.2

H
P

 S
T

E
A

M
 H

E
A

D
E

R

BOILER 90 TON/Hr.

BOILER 75 TON/Hr.

BOILER HOUSE

C
O

L
D

 W
A

T
E

R
 C

H
A

N
N

E
L

C
O

L
D

 W
A

T
E

R
 C

H
A

N
N

E
L

H
O

T
 W

A
T

E
R

 C
H

A
N

N
E

L

H
O

T
 W

A
T

E
R

 C
H

A
N

N
E

L

CENTRIFUGAL MACHINE

C.J.H.

HOPPER

INJUNCTION 

HOPPER

H
O

P
P

E
R

HT PANEL 

M
U

D
 M

IX
E

R

WATER 

+19000.

H
O

P
P

E
R

 3

HOPPER

1
2
 M

.

HOPPER

H
O

P
P

E
R

COLD WATER CHANNEL

12 M.
HOPPER 2

PUG MILL NEW

9 M.

HOPPER 1

TRANSFORMER  

BOILER 20 TON/Hr.

 TR

 M.W.S.

S1' GRADE BELT CONVEYOR - 27500 LG.

S2' GRADE BELT CONVEYOR - 45000 LG.

`M' GRADE BELT CONVEYOR - 38400 LG.

CONVEYOR

C
U

T
T

E
R

S
H

R
E

D
D

E
R

F.TABLE NO.4 F.TABLE NO.3 F.TABLE NO.2 F.TABLE NO.1

 CANE CARRIER  

CANE

UNLOADER

CAP:   7.5 TON.

A1

F.TABLE NO.2 F.TABLE NO.1

01 02

ENGG.

OFFICE

9770 X

14500

D

K
IC

K
E

R

L
E

V
E

L
E

R

MILL NO - 1 MILL NO - 2 MILL NO -3
MILL NO -4

GEAR BOX GEAR BOX GEAR BOX GEAR BOX GEAR BOX

MILL NO - 5

06 07 08 09 10 11 12 13 14050403

16

17

 CONDENSATE

TANK

 CHIMNEY

 75 ht.

FEED WATER

STORAGE TANK

DEAERATOR

 TANK

FEED WATER

STORAGE TANK

12 MW.

TURBINE
12 MW.

TURBINE

18 19 20 21 22

CLARIFIER

36'

CLARIFIER

30'

23 24 25 26 27 28 29 30 31

32 33

34 35 36

WORK SHOP

A

B

C

D

E

VERTICAL

CRYST.

CAP:500MT

VERTICAL

CRYST.

250MT.

SEMI-KESTNER

5500M

CONDENSATE

CIGAR

PENEL

LATHE M/C
1500 X 7000

TRANSFORMER

 D,C. DRIVE PANEL

 D,C. DRIVE PANEL

 D,C. DRIVE PANEL

D.M.WATER

STORAGE TANK

P
A

N
E

L
 

GROUND FLOOR  PLAN - A
SCALE- 1 : 200

TRANSFORMER

BALE PRESS

MILL

NO - 1

GEAR BOX

MOTOR

MILL

NO - 3

GEAR BOX

MOTOR

GEAR BOX

MOTOR

D

D

D

D

CABIN

CABIN

CABIN

PANTRY

 K
IC

K
E

R

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

CANE

UNLOADER

CAP:   7.5 TON.

TRANSFORMER

R.S.

W W

W

R.S.

MOTOR
MOTOR

MOTOR MOTOR
MOTOR

DN 

OPEN 

UP UP

15000 15000 15000

CANE

UNLOADER

CAP: 5.0 M.TON.

D D

W
R.S.

PANEL 

B - 1 

D

E.S.P.

F.D.FAN 

I.D.FAN 

 CHIMNEY

Ht.72m

PANEL PANEL PANEL PANEL PANEL

BALLOON

P
E

N
E

L

D

D

LAB

D

D

D

P
E

N
E

L

P
E

N
E

L

W

D

P
E

N
E

L
C

O
M

.

C
O

M
.

C
O

M
.

D
.G

.S
E

T

D

R.S.

CRANE  

D
.G

.S
E
T

CON. VAC. PAN

NEW FFE

6000M
2

VERTICAL

CRYST.

CAP:500M
2

W

W

NEW FFE

6000M
2

D

D

UP

UP

D

D

OPEN 

CABIN

CABIN

2

SEMI-

KESTNER

4500M
2

A2M
.B

.C

TRANSFORMER

ROOM

 PROPOSED

CONDENSATE

TANK

UP UP

BAGASSE ELEVATOR

NO.1

W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W

+0.0

TRANSFORMER

W W W W W W W W W W W W W W W W W W W W W W W W W W W W W W

SUGAR 

GRADER

SUGAR GRADER

SUGAR 

OPEN 

P
E

N
E

L

PENELPENEL

V
A

C
.

P
U

M
P

SERVICE

WATER

TANK

LIME

TANK

LIME

TANK

PENEL

V
A

C
.

P
U

M
P

IN
J.

P
U

M
P

PUMP

PUMP HOUSE

CLARIFICATION

 HOUSE

+0.0 M LVL.

R.S.

+4.5 M LVL.

3 M.W.TURBINE

1.5 M.W.TURBINEO
P

E
N

ASH SILO

75 TPH

SEPARATOR

W

W

W

W

W

W

W

W

W

A1

A1

A2

A3

A6

A4

A5

C1 C1

C3

D1

E.S.P.

UP

UP

SILO 

SUGAR 
SILO 

SUGAR 
SILO 

SUGAR 

SUGAR DUST

COLLECTOR

-.500 M LVL.

D

COOLING

TOWER

PANEL

9
0

 M
T

R
.

6
5

 M
T

R
.

BLOWER

I.D.FAN 

MILL

NO - 2

D D 

 30 " X 60"

D,C. DRIVE PANEL ROOM

 D,C. DRIVE PANEL D,C. DRIVE PANEL D,C. DRIVE PANEL

D 

D D 

DN 

 42 " X 84"

D,C. DRIVE PANEL ROOM

 42 " X 84"

D,C. DRIVE PANEL ROOM

TRANSFORMER TRANSFORMER TRANSFORMER

PENEL PENEL

C
R

A
N

E
 

REC.

PUMP

REC.

PUMP

REC.

PUMP

REC.

PUMP

REC.

PUMP
CONVEYOR NO.1

MILL

NO - 4

MILL

NO - 5

MILL

NO - 6

REC.

PUMP
REC.

PUMP

REC.

PUMP

REC.

PUMP

HOT WATER

 TANK
PUMP

P
U

S
H

E
R

PANEL

PANEL

P
A

N
E

L
P

A
N

E
L

P
A

N
E

L

PROPOSED 

 PROPOSED

CONDENSATE

TANK

DEAERATOR

 TANK

 S
T

E
A

M
 H

E
A

D
E

R

9
0
 T

P
H

WATER

TANK

CHEMICAL

TANK

SEPARATOR SEPARATOR SEPARATOR

C2

R.S.

P
A

N
E

L

PANEL

PUMP

V
A

C
.

P
U

M
P

V
A

C
.

P
U

M
P

V
A

C
.

P
U

M
P

V
A

C
.

P
U

M
P

IN
J.

P
U

M
P

IN
J.

P
U

M
P

IN
J.

P
U

M
P

IN
J.

P
U

M
P

IN
J.

P
U

M
P

IN
J.

P
U

M
P

IN
J.

P
U

M
P

IN
J.

P
U

M
P

IN
J.

P
U

M
P

IN
J.

P
U

M
P

WATER TANK

ELEVATOR 

DRY SEED 

ELEVATOR 

ELEVATOR 

35 TON 35 TON 

35 TON 

ELEVATOR 

DUST

CATCHER FAN

M
IX

E
R

MIXER

PANEL
D

PANEL
D

PANELPANEL
D

PANEL

PANEL PANEL

PANEL

20 TON.

CENTRIFUGAL MACHINE

UP

U
P

PUMP

ASH SILO

90 TPH

6000 X 14 SPANS =84000

2.5 MVA

INJUNCTION 
PUMP HOUSE

PRDS STATION 

A HEVY

TANK.

A HEVY

TANK.

A HEVY

TANK.

123

45678910

111213

14151617181920212223

LATHE

LATHE LATHE

LATHE

DRILL

M/C

MILLING

M/C

GRINDER

MILLING

M/C

CUTTING

M/C

BLACK

SMYTHI

COMPRESSOR ROOM

C
O

M
.

C
O

M
.

C
O

M
.

C
O

M
.

D

UP

TANK

WATER 

TANK

3976

3779

C2 C2

JUICE HEATERS  

123

WATER TANK

COLD

UP

UP

UP

BALE PRESS

B
A

L
E

 P
R

E
S

S

B
A

L
E

 P
R

E
S

S

B
A

L
E

 P
R

E
S

S

BALE PRESS

BALE PRESS

D2

D2

SECOND FLOOR PLAN

AT 14.0 M LEVEL - A

FIRST FLOOR PLAN

AT 7.0 M LEVEL - A

FIRST FLOOR PLAN

AT 7.0 M LEVEL - A

SECOND FLOOR PLAN

AT 14.0 M LEVEL - A

TENTATIVE ENGINEERING LAY-OUT 

SIGN DATE 

OF THE FIRE HYDRANT SYSTEM 

+3.0 M LVL.

UP

C1

C1

REST

ROOM

REST

ROOM

N
E

W
 R

B
C

FIRE HYDRANT LINE IS

SHOWN AS RED COLOUR

Hydrant Pump Details.

Kirloskar MF-25/30

Head            32 Mtr.

Motor          55 Kw.

Rpm            1440

FIRE HYDRANT VALVE IS

SHOWN AS WHITE COLOUR

FIRE HYDRANT MONITOR IS
SHOWN AS RED COLOUR

PARTICULARSSR.NO QTY

1

2

3

4

HYDRANT POINTS

VALVES

HYDRANT MONITORS

FIRE HYDRANT MONITOR IS

SHOWN AS RED COLOUR

HYDRANT PUMPS

35

5

3

3

QTY   3

B
A

L
E

 P
R

E
S

S

B
A

L
E

 P
R

E
S

S

P
R

O
D

U
C

E
D

 B
Y

 A
N

 A
U

T
O

D
E

S
K

 E
D

U
C

A
T

IO
N

A
L

 P
R

O
D

U
C

T

PRODUCED BY AN AUTODESK EDUCATIONAL PRODUCT

P
R

O
D

U
C

E
D

 B
Y

 A
N

 A
U

T
O

D
E

S
K

 E
D

U
C

A
T

IO
N

A
L

 P
R

O
D

U
C

T

PRODUCED BY AN AUTODESK EDUCATIONAL PRODUCT



No Parameter Inlet Outlet

1 pH 5-6 7-8

2 COD 2000-2500 < 250

3 BOD 1000-1500 <100

4 TDS 1800-2200 <2100

5 SS 250-300 <100

All parameters except pH are in mg/lit.

Sugar Factory ETP

Bar Screen

10 x 3 x 2.5 M

O & G Separator

(16 x 6 x 2.75 M)

Settling Tank

9.2 x 9.2 x 3 M

Equalization Tank

17.5 x 11.5 x 3 M

Anaerobic 

Digester –I

UASBR

11 M Ø x 

7.5 SWD

Anaerobic 

Digester –II

UASBR

18 M Ø x 9.5 

SWD

Degasifier Tank

(6.5 x 7 x 4 M)

Sludge 

Separator

(8.5 x 7 x 4M)

Pre-aeration 

Tank

(6.5 x 7 x 4M)

Diffused Aerator - I 

(23 x 11.5 x 4M)

Diffused Aerator - II 

(23 x 12 x 4M)

Sec. 

Clarifier -I

(10 Ø x3M 

SWD)

Sec. 

Clarifier -II

(14 M Ø x 

3.5 M SWD)

Effluent 

1430 M3/D

Storage Tank

(5.2 x 3 x 3 M)

Treated Water 

Sump – 2 Nos.

(10 x 4 x 2.5M)

Greenbelt of 

Industry 

Sludge Drying Beds (4 Nos.)

(12 x 10 M)

PSF ACF ACF

PSF ACF ACF

Equinox
Typewritten text
Annexure- IV



Floating Aerator

Sludge Separator Tank Diffused Aeration Tank
2

Oil Skimmer Unit 

Photographs of Sugar Factory ETP



Secondary Clarifier

Treated Water Outlet Tank

Sludge Drying Bed

Sugar Factory ETP

New Equalization Tank



OCMS (Sensor)

Flow Meter on Treated Effluent Pipe 
OCMS (Analyzer)

4

Photographs of Sugar Factory ETP

Sand & Activated Carbon Filters



Sewage Treatment Plant 

No Parameter Unit Inlet Outlet

1 pH --- 6.0 – 8.5 6.0 – 8.5

2 COD mg/lit 400 – 500 < 50

3 BOD mg/lit 250 – 300 < 10 

4 TSS mg/lit 150 - 250 < 30

5 O & G mg/lit 20 - 30 < 10

� Expeditious treatment; easy maintenance

� Energy-saving

� Most updated automated manufacturing technology

� Stable high-quality FRP material

Inlet

150  M3/Day Equalization 

Tank

(4 X 4 X 2 M)

Sedimentation & 

Separation 

Chamber 

(2 M3)

To Reuse

O & G 

Chamber

(2 X 1.5 X 1 M) 

Moving Bed 

Chamber 

(2.5 M3)

Sedimentation 

Chamber 

(1.3 M3)

Disinfection 

Chamber 

(0.06 M3)

Anaerobic Contact 

Media Chamber

(2.7 M3)

Bar Screen 

Chamber

(2 X 1.5 X 1 M) 

Treated Water Tank

(3 X 3 X 2 M3)

Recirculation Line

Pump



6

Johkasou STP Treatment Process

Unit MOC Process Description 

Separation & Sedimentation Chamber FRP Suspended Solids (SS) are separated.

Anaerobic Chamber FRP
Organic matters are anaerobically 

decomposed. 

Moving Bed Chamber FRP BOD content reduced by continuous aeration.

Sedimentation Chamber FRP
SS are settled and clear treated water is 

obtained.

Disinfection Chamber FRP
Treated Water is disinfected by Disinfection 

agent.

Sludge Re-circulation Arrangement -

Sludge from 2nd Sedimentation Chamber is 

recirculated to the 1st Sedimentation 

Chamber.

• Technology approved by 

National Jal Jeevan 

Mission.

• Technology Approved by 

CII (Confederation of 

Indian Industry)

• No COVID-19 Trace 

observed in outlet water

Technological Frame Work



Photographs of STP



Online Monitoring System Boiler Ash Handling System 

5

Equinox
Typewritten text
Annexure- V



OCMS (Sensor)

Flow Meter on Treated Effluent Pipe 

OCMS (Analyzer)

6

OCMS for Sugar Factory ETP



ESP for 20 & 90 TPH Boiler Capacity ESP for 75 TPH Boiler Capacity 

7



Equinox
Typewritten text
Annexure- VI

























































































































Ao=
\1,I- a.r Ls*$

or)0CD- - 
--2 -(E.il:s=q,

- 
l),

EL
o
o
o

o
m
.o
$

->J o-i
uJ

oo
-:eF,3LFgfi'Hb
l- +, .:g !rOtr--FcD(u-E'EEt.
E-> 

= -) 
(J 

-* O

=goo-E'=rtbfiruurc
oo

l-
o
o
'6
uJ

o
([
a

FL(!ot(EOEPLO *roCD 'ir

.-:o&o=oo@.

t-->
-troot-
L
o
E)
(E

(E

=E--+L
o
tr
o
o

.T
(E
o.
IJ

II
I

!,
{r,J
(E
?
-(E
F

-xt-
(E

Y
L.8(ENa
F(Oi:

--!r+5 X(Eotu v(/,BE E.EE€ O
o.+€ t x.,Yro= O {Y

F;.F P E

Be= s BrrElotr
L --:Efi? E E
EE-s E E
===' = =urh6 5L- O_= l-
(E *tu '=s+i a
E=E lU
> ='qb

.o
?,
3E

=
(E
F
-F
-(E
CL
CL
(E

-(u
Y

HP
Typewritten text
Annexure- VII



58

Existing Green Belt

Equinox
Typewritten text
Annexure- VIII



59

Existing Green Belt



60

Existing Green Belt



61

Existing Green Belt



62

Existing Green Belt



KALLAPPANNA AWADE JAWAHAR SHETKARI SAHAKARI SAKHAR KARKHANA LTD
H upari -Yalgud,4 1 6203, Tal-Hatkanangale, Dist- Kolhapu r. (Maharastra)

Date: 0911012024

Karkhana site Tree Plantation Details

Sr.No Particulars Nos of Tree
A Fruit Plant
1. Coconut 603
2. Mango 350
3. Chikku 156

Total 1109
B Forest Tree
1. Rain Tree 3700
2. Cassia 1752
3. Chinch 78
4. Kadaumb 17
5. Subabhul 830
6. Badam 46
7. Saptparni 32
8. Chandan 45
9. Sag 14
10. Suru 1 000
11. Nimb & Others 3798
12. Tubobia 12
13. Palas 14
14. Gorham Chinch 558
15. Silver Oak 2000
16. Spathodia 36
17. Wad 70
18. Pimpal 125
19. Nile Mohar 42
20. Bahawa 140
21. Gulmohar 409
22. Kanchan 133
23. Nilgiri 3930
24. Umber 62
25. Phanas 15
26. Bel 05
27. Australian babul 300
30. Gul bhendi 507
31. Karanj 2839
32. Jambhul 100
33. Paletoforum 250
34. Bambu 30634
35 Katesawar 320

Total 5381 3

--2--



--2--

Sr.No Particulars Nos of Plant
c Decorative Tree
1. Bottal Palm 90
2. Ashoka 703
3. Thuia 10
4. Ficus 82
5. Boganwel 1440
6. Exora 21
7. Chapha 53
8. Areka Palm 4316

Total 6715
D Flower Tree
1. Rose 200
2. Other Flower Tree 4726
3. Pots Tree 306
4. Kaneri 2670
5. Shankasur 340

Total 8242

Total Summary of tree plantation-

A Fruit Tree 1 109
B Forest Tree 5381 3
C Decorative Tree 6715
D Flower Tree 8242

Total Tree Plantation 69879



A Brief Report on  
 

GREEN COVER ASSESSMENT    
through  

 

Canopy Mapping and Tree Census Study  
Of 

 

Jawahar Shetakari Sahakari Sakhar Karkhana Ltd. (JSSSKL) ,  
Shri Kallappanna Awadenagar, Hupari - Yalgud, Tal.: Hatkanangale, Dist.: Kolhapur, MS. 

 

 
 

Prepared By 
 

 
 

Equinox Environments (I) Pvt. Ltd. 
Environmental, Civil & Chemical Engineers, Consultants and Analysts, Kolhapur (MS)  

QCI- NABET & ISO 9001 : 2015  Accredited Organization 
Email : eia@equinoxenvi.com, projects@equinoxenvi.com 

 

August 2023 



Preamble  

Green Cover is nothing but the above ground biomass in the form of vegetation at any area. 

Trees are amongst the most significant element of any landscape, both due to biomass and 

diversity and are important sinks for atmospheric carbon i.e., carbon dioxide, since 50% of 